EEAEDIIBERZEFERRES,
FRAERGEEEREETEROSRE.

ZOJTE SIERBFELE— YL zJ19000/19030-3-04-V4

O HE £& 270N Computer-controlled high speed lockstitch bar tacking machine

SEWING MACHINE 3
series

T

=117

PARTS BOOK

I DiEfENEIZ_/IRZ S
ZOJE SEWING MACHINE CO. LTD.



FHFM
PARTS BOOK

H =
CONTENTS
1.FRAME&MISCELLANEOUS COMPONENTS .....cooovviimiineeieeeseseeeeeseseesesee s 1
IS
2.MAIN SHAFT&NEEDLE BAR COMPONENTS.......coovviimioiieneeseeeeeeeseseeseesneenn. 4
P d A B A
3.SHUTTLE DRIVER SHAFT COMPONENTS ......ocoviimioiieeeeeeseeeeeeeseesee s 7
AR
4.LIFT PRESSERS&WIPER MECHANISM COMPONENT..........cooviivrirenineeesseeen. 9
8 R
5.TENSION RELEASE&THREAD TENSION COMPONENTS........c.coovivieeiriesennann, 12
(NS
6.TENSION RELEASE&THREAD TRIMMER MECHANISM COMPONENTS........... 14
BYZR R A
7.FEED MECHANISM COMPONENTS........cooivmimieieeseoseeeeeeeseeeeseeseeeeee s 17
IR A
8. SENSOR COMPONENTS(=04) .......oovverveeeeoeeeeeeeeseeseeeeseeese s seeen 20
H B4z iR A (-04)
9. THREAD STAND COMPONENTS.......oooioiiireeeeeeieeeeeeeeeeseeeeeeeee s 22
BB AT
10.ACCESSORIES PART COMPONENTS.......ccoovmiiiimeoeeeeeeeeeeeeeeeee e 24
B A
11.1900D SERIES PARTS.......ovmiiieeeeeeeeeeeeeeeeeeeee e ese s 26
1900D £ 51| A4
12.1903D-301 PARTS 1 ..o 28
1903D-301F1F1
13.1903D-301 PARTS 2.....oooiieeeoeeeeeeeeeeee e enee e 30

1903D-301 %442



1.FRAME&MISCELLANEOUS COVER COMPONENTS

L=\
) -

S R -
L\ e,
5

37



1. ¥ 55 ZR{4-FRAME&M | SCELLANEOUS COVER COMPONENTS

Fs| #%5 L ¥ E
Ref.No.| Part No. # & Description QTY
1 10011135 [# 7 STOPPER 1
2 |10062668 |)5 = MOTOR COVER 1
3 10010900 [H24T SM11/64” x40 1L=12 |SCREW SM11/64”X40 L=12 4
4 110000348 |M4X 10424T SCREW M4 X 10 4
5 |10062670 |J5HEMHT THE BACK PANEL 1
6 [10052703 |F4% HAND SHANK 2
7110028127 |MRFREL $8X $20X3.5 RUBER WASHER $ 8 X $ 20X 3.5 2
8 110012139 |OJE Rl RUBBER RING 1
9 [10021559 |44 PIN 1
10 |10002483 [HEA I EXHAUST VALVE 1
11 [10008771 [FEA%HG RUBBER COVER 1
12 |10011232 [#24T SCREW 2
13 110011137 |HLkfris HINGE RUBBER 9
14 [10011160 |SZ4% [ & 48 BED HINGE 9
15 [10011147 [#R4T SCREW 4
16 110003076 |HfEl WASHER 4
17 110003084 |WAE} NUT 3
18 (10011141 |[4H PIN 2
19 20023935 |/EAR A itk THE RIGHT BED PANEL 1
20 [10011559 [HRET SCREW 5
21 (10011136 |[F5/KZE 6 10.5 RUBBER PLUG § 10.5 4
22 110000040 |¥RET SCREW P
23 [10001242 [HHR PLATE 1
24 10001096 |BA%L MAGNET 1
25 10037232 ﬁ%*ﬁ%ﬁﬁﬂ GEAR BOX SEAL GASKET 1
26 [10037233 [N GEAR BOX COVER 1
27 |10000560 |U%T SM11/64”X40 L=16 |SCREW SM11/64” X 40 L=16 9
28 [10008783 [MR%) SCREW |
29 |10010204 |OIFH RUBBER RING 1
30 |10011142 [BRE] SCREW 1
31 10008940 |£i£kth THE RIGHT THREAD GUIDE 1
32 |10037247 [EEERH L-SHAPED THREAD GUIDE 1
33 [10010807 [PRAREEFEEB HOOK COVER PRESSER SPRING B |
34 [10011420 [PRARERFAZEA HOOK COVER PRESSER SPRING A 1
35 |10010808 [URET SCREW )
36 |10010815 | PIN 1
37 |20023956 |[HRIKRFEIEE SHUTTLE RACE CAP 1
38 [10011139 | RSz THREAD GUIDE 1
39 |10010668 [ERET SCREW )
40 10011142 |MRET SCREW 1
41 10014281 [T THE MID THREAD GUIDE 1
42 |1o011887 |MR4ET SCREW 1
43 [10011099 |MRfiR%E ¢ 12.5 RUBBER PLUG §12.5 2
44 [10062054 | IR PLATE 1
45 10011150 |%&%] SCREW 9
46 20023811 [HIR FACE COVER 1
47 [20023934 |EARLL IR THE LEFT BED PANEL 1
48 [10011146 |MEREE $20.8 RUBBER PLUG § 20. 8 9
49 |10011188 |MBARFE 7.4 RUBBER PLUG § 7.4 5
50 |10010587 |f5/KZE $8.5 RUBBER PLUG $8.5 5
51 [10014279 [#5M%E § 15.3 RUBBER PLUG § 15.3 2
52 (10013603 [42%] SM11/64” X 40 L=8 SCREW SM11/64” X 40 L=8 1
53 |10062652 |BELEATIi4r 5 BALANGE COVER 1
54 110011190 |#5Mke%E § 14. 5 RUBBER PLUG § 14. 5 1




1. #1755 2B 4-FRAME&M | SCELLANEOUS COVER COMPONENTS

Fs5| # 5 . BE
RefNo.| Part No. # 7 Description QTY
55 [10011200 | Fidektx THREAD GUIDE PLATE 1
56 |10011158  [HR4T SCREW 1
57 110053628 M3 X 4. 3504T SCREW M3X4. 35 4
58  [10062675 |KEH0 THE LOCKING PLATE 2
59  |10051608 [MB4T SM5/16” X 24 L=10#Z/BSCREW SM5/16” X 24 1=10 1
60 110009988 [# $7.8X §13.5X 1.3 M4#HRUBBER WASHER $7.8X $13.5x1.3| 1
61 10009471 (GB/T 6170-2000) NUT (GB/T 6170-2000) 1
62 [10062648 [ ZHE: THREAD GUIDE 1
63 10037218 [ %df Rk UPPER SEAL GASKET 1
64 |10051609 | %53t @bk UPPER SEAL PLATE 1
65 10013567 MELT SCREW 7
66  |10008939 |0JEIE RUBBER RING 1
67 110012438 | OIL TANK 1
68 [20023812 |l TOP COVER 1
69 |10011101 |#24T SCREW 3
70 110011143 |#24T SCREW 1
71 10011149 |Z&2k477) THREAD CUTTER 1
72 120025162 |45 dAikR THE RIGHT PANEL 1
73 |10011161 |#24T SCREW 6
74 110012599 [#E4T M5X 7.8 SCREW M5X 7.8 2
75 120024033 |JeLk At BOBBIN THREAD TENSION ASM 1
76 10004507 [MBEE NUT 2
77 |10004504 |FRi 2R 44 BOBBIN THREAD TENSION ROD ASM 1
78 110004393 |FeLkiR THEAD TENSTON DISK 2
79 110004391 |3 CONNECTING ROD SPRING 1
80 |10062660 |JEZRIARFA {4 NUT 1
81 10002558 [Zaskas BOBBIN WINDER ASM 1
82 110002896 |ME4T SCREW 2
83  |10007895 |44 E-RING 1
84 110027388 |#EziEAT BOBBIN WINDER SHAFT COMPL BOBBIN| 1
85 10031163 |2 E:5ekh SHAFT 1
86 [10031058 |3#E SPRING 1
87 110027399 [0Z[E RUBBER RING 1
88 10027391 [FEHHIHR ADJUSTING PLATE 1
89 [10027394 |3 SPRING 1
90 10027390 |H:Ledhk CUSHING 1
91 |10003122 | WASHER 1
92 110009455 [#24T SCREW 1
93 110030709 |HBLETFHHE BOBBIN LEVER 1
94 110031087 |#ROBLRARA M BOBBIN FITING BASTS COMPL BOBBIN| 1
95 10006152 |Z3Zk b, CAM SHAFT 1
96 10027395 |ZeLkiE i BOBBIN WINDER REGULATOR 1
97 10012014 |%84T SCREW 1
98  [10004501 |3# 3% SPRING 1
99 110013038 |+ E-RING 1
100 (10003517  |62577 % & BEARING 1
101 |10027392 |Zeskit BOBBIN WINDER WHEEL 1
102 (10011097 [¥e#t RUBBER RING 1
103 10011143 |M9/64” X 40ME4T SCREWM9,/64” X 40 1
104 (10063819 [LOGO#R LOGO 1
105 (10064763  |LOGOH #HR 2044 CIRCUIT BOARD ASM 1
106 (10063815  [Mg4T SCREW 1




2.MAIN SHAFT&NEEDLE BAR COMPONENTS

PRz BB 1




2. k&% #5 ZR{EMAIN SHAFT & NEEDLE BAR COMPONENTS

= = =N
IE flt]j:) . Pﬁ I:Ii) . £ R Description %IT%
1 10028715 |&hE&E NEEDLE ROD SLEEVE 1
2 10010590 |4 FFiERAE NEEDLE BAR CONNECTING COLUMN 2
3 10010643  [#24T SCREW 1
4 10014277 |&H#F NEEDLE BAR 1
5 10011699  [#24T SCREW 1
6 10028716 |#hE&E NEEDLE ROD LOWER METAL 1
7 10011701 |4FAT 44 THREAD GUIDE 1
8 10023286 | WLEF NEEDLE DP? #16 1
9 10051398 | HkLkAT4H1F THREAD TAKE UP COMPL 1
10 |10007983  |4H#TE&EAT 4044 NEEDLE BAR CRANK BOD ASM 1
11 (10007986  |&tHFEFT NEEDLE BAR CRANK ROD 1
12 [10005793  |EHHFEF £ NEEDLE BAR CRANK BOD METAL 1
13 [10009777  |#hi7K BEARING 1
14 |10010537 |W84T SCREW 1
15 (10008014 |kt NEEDLE BAR CRANK 1
16 [10007987 |HkLkiEHT THREAD TAKE UP CRANK 2
17 [10007985 |BkZHT THREAD TAKE UP LEVER 1
18 [10004161 [HkkATidek®E THREAD PASS BUSH 1
19  |10003591  |%fiz& BEARING 1
20 10051399 |4hik BEARING 2
21 |10007984 | Bk R4 BALANCE CRANK PIN 1
22 |10005786  |34PE THRUST COLLAR 2
23 110005747 |hik BEARING 2
24 110005745 |34[E THRUST COLLAR 1
25 110004482 |WE4T SCREW 2
26 10000314 |W24T SCREW 2
27 10011194  [AHHTIESERE T H SQUARE BLOCK 1
28  |10011622 |34 THRUST COLLAR 1
29 110052054  |&t#T HhAw COUNTER EIGHT 1
30 10014272 |WE4T SCREW 1
31 10014282 |WE4T SCREW 1
32 10014284 |WE4T SCREW 1
33 |10022863 |WZ4T M6X0.75 L=6 SCREW M6X0. 75 1=6 1
35 [10051684  [Hh& 4016004 BEARING ASM 6004 1
36 [10000314 [#24TM6X8 SCREW M6X 8 2
37 10011225 W4T SCREW 1
38 10011603 |F4#t PULLEY 1
39  |10011231 |F#tHh HAND PULLEY SHAFT 1
40 (10006073 |44 PIN 1
41 [10011242 |pasE SPRING 1
42 110021312 [JKiAHEL AL F5H  |GEAR ASM. 1
43 (10011235 |i#t GEAR 1
44 110011226  |W24T SCREW 2
45 110002392  |ge4k 3 Eh%E BTW DRIVING WHEEL 1
46 |10011223  |W24T SCREW 2
47 |10027407 | BHHUGES LA GEAR ASM. 1
48 [10002413  |i5#E GEAR 1
49 110011226  |W24T SCREW 2
50 110062903 | L% MAIN SHAFT 1
51 ]10010507 |t OIL SEAL 2




2. Pk Z ZR{4EMAIM SHAFT & NEEDLE BAR COMPONENTS

FS5| #5 . 5
RefNo.| Part No. 5 # Description QTY
52 [10037249 |UhZEAARLH A OIL PUMP ASM 2
53 |10008779  [Wha4sk JOINT 1
54 |10014337 | F#ePaEe CRANK BALANCER 1
55 (10014332 | _EHhT-4 S [ E B CRANK BALANCER FIX PLATE 1
56 (10011644 |#24T SCREW 2
57 ]10014266 |#hkgE PUBBER PLUG 1
58 10009626 |#24T SCREW 3
59 |10014268 | KEAFRE R 5 CRANK ROD SUPPORT PLATE 1
60 10014269 |#4[& RETAINING COLLAR 2
61  |10037219 | R CRANK ROD 1
62 |10023508 |Hh7k BEARING 1
63 |10023509 |Hh7k BEARING 1
64  |10023510 |Hh7k BEARING 1
65 |10023511 |%h7K BEARING 1
66  |10014265 |fw-Co%E ECCENTRIC WHEEL 1
67 |10009187 [MRET SCREW 2
68 [10012160 |70 SPRING 9
69  [10000314 [M6X SUE%ET SCREW M6X8 2
70 10051865  |6204%H &K ZH A4 BEARING ASM 620477 1
71 |10012615 | HEA Lo IEc il 4% COUPLING 1
72 |10011227 (EEEEAS RELAX 1
73 110012613 | L fh e A% COUPLING 1
74 |10009187 |UBET SCREW 4
75  |10053840 | LHIHEAL-04 AC SERVO MOTOR-04 1
76 |10000157 |BRET SCREW 4
77 110037229 |84 PIN 1
78 110064708 |yt OIL SEAL 1
79  |10037230 |i4%E BEARING 2
80 [10011232 |#24T SCREW 2
81 (10037231 |#fE WASHER 1
82 |10010146 |0oJEJE RUBBER RING 3
83  [10004600 |#4[E RETAINING COLLAR 1
84 |10013590 |#24T SCREW 9
85 (10037228 |44 PIN 1
86  |10002129 |#Z4T SCREW 1
87 110037260 |JhiE Efr L FILLER PIPE HOLDER 1
88 (10013232 W4T SCREW 1
89 (10037261 |Biihakik PAPER SPACER 1
90 10013238 |WFZEqATE SPRING 1
91 10012609 |f:%E PLUNGER 1
92 |10011570 |#24T SCREW 1
93  [10037221 | Lyhsgae UPPER FILLER PIPE BRACKET 1
94 10037222 | R LOWER FILLER PIPE BRACKET 1
95 10000471  |y%E — sk FILLER PIPE JOINT ASM. 1

96 |10007800 | 3X b 5 $3X &5 FILLER PIPE 50mm
97 [10007800 | & 3X & HIME $3X &5 FILLER PIPE 310mm
98 (40000363 |3l BINDING TAPE 3
99  |10006115 |#JE WASHER 1

100 10013616 4247 SCREW 1
101 10039126 |yt £ OIL SEAL METAL 1
102 [10037240 |38 st SQUARE BLOCK TROUGH SCREW 1
103 |10014477 4247 SCREW 2
104 (10013448 |yt OTL SEAL 1
105 |10051546 |3%E SPRING 1




3.SHUTTLE DRIVER SHAFT COMPONENTS

THRER A




3. THhER-SHUTTLE DRIVER SHAFT COMPONENTS

FE| #5 s HE
RefNo.| Part No. % i Description QTY
1 10003781  [#&5% BOBBIN CASE ASM 1
2 10004592  |4iEs BOBBIN 1
3 10010738 |#RIK E 414 SHUTTLE RACE RING ASM 1
4 10025068  |$F42 INNER HOOK 1
5 10004609  |#EARFE SHUTTLE DRIVER 1
6 10004611 |h24T SCREW 1
7 10014297  |JhiEf SHUTTLE OIL SEAL 2
8 10014295 | $%4[E] SHUTTLE BEARING RING 2
9 10023516  |#h& BEARING 2
10 10023517  |h7& BEARING 2
11 10023518 |#hz& BEARING 2
12 10023519  |Hh7& BEARING 2
13 10022792  |MR PR/ NEHAE SHUTTLE ASM. 1
14 (10014248 [#RIK SHUTTLE 1
15 [10008576 [#RKHFTE SHUTTLE BUSH 1
16 (10004261  [#R K& E4y4H 14 INNER HOOK PRESSER ASM. 2
17 10004495  |Bfs% SPRING 2
18 [10009669 |34 E-RING 2
19 |10004596  |#RIKE SHUTTLE UPPER SPRING 1
20 10010744 |14 SCREW 2
21 10011077 |E#s SHUTTLE OIL FELT 1
22 110011427 |E# SHUTTLE OIL FELT 1
23 ]10008103  |iZk OIL WICK 2
24 110007795 |4 FILLER PIPE 2
25  |10008103 |iZk OIL WICK 1
26 |10007795 |4 FILLER PIPE 1
27 (10007926  |ii£k Jetk SHUTTLE LUBRICATING PLATE 1
28 |10010797 |24T SCREW 2
29 110010800 |E&: SHUTTLE ONCE THROUGH OTL FELT 1
30 (10010799 |FHi AR ONCE THROUGH OIL LFELT PRESSER 1
31 [10010744 |#24T SCREW 2
32 |10010817 |424T SCREW 1
33 [10011426 |#24T SCREW 1
34 |10011425  |424T SCREW 1
35 |10037224 | T LOWER SHAFT 1
36 110014297 | OIL SEAL 1
37 110037225 | FHEARHTRIE SLEEVE A 1
38 |10037273  |HhK NUT 1
39 [10037298 |4 WASHER 1
40 (10013590 |#24T SCREW 2
41 110037223 |k GEARED 1
42 110011232  |424T SCREW 2
43 [10037227 |3PE WASHER 1
44 110037226 | TFHEHE SLEEVE B 1
45 110014297 |y OTL SEAL 1
46 |10005107 |47 SCREW 1
47 110008228  |SN-3AZ 3k CABLE CLIP 1
48 110012892  |w4T SCREW 2
49 110011101  |m4T SCREW 1
50  |10008229 |SL-12N33k CABLE CLIP 1
51 |10014294 |y BRA AR OIL PIPE HOLDER 1
52 110014288 | FR A7 AR TUBE CLAMP 1
53 |10021601 |y 2H 44 OIL TANK ASM. 1
54 (10014296 |z RUBBER BUSH 2
55 |10010685 |44 SCREW 1
56 |10011916  |WEFHT4Y NYLON BUSH 4.6X 10 1
57 110011232 [#24T M6X6 SCREW M6 X 6 2

_8_




4.LEFT PRESSERS&WIPER MECHANISM COMPONENTS
R EEZ%ER

w
w




4. EFZLIHLIFT PRESSER&WIPE MECHANISM COMPONENTS

1 jm
R}:e?f.l\??) . Pﬁtjilo. £ F i1 Description %{%
1 10062819 |44 & HEHL-04 PRESSER LIFTING MOTOR-04 1
2 |10000157 | 24T SCREW 4
3 |10050516  |%hik BEARING 1
4 10010668 |4 SCREW 1
5 10028245 |#E NEEDLE CAM ROLLER A 1
6  |10014342 |4 UTT CAM ROLLER SHAFT 1
7 10014354  |W&H}E NUT 1
8 10037252  |4A & HiAR 414 LIFTER LINK A ASM THREAD 1
9 10052771 4R & #h Al TRIMMER SHAFT 1
10 |10011232 |4&4T SCREW 1
11 [10014343  [Hitk SIDE COVER THREAD GUIDE 1
12 |10011005  [h4TM4=9 SCREW M4 L=9 1
13 10014356 |wnss SPRING 1
14 110014293 |44 )5 HELAL B A 4 SENSOR SLIT 1
15 [10011518  |d24T SCREW 2
16 [10014291 |35 JF AL Ress 228 by SENSOR_INSTALLING BASE 1
17 |10009486  |WZ4TSM11/64” X 40 1=8.5 |SCREW SM11/64”X40 L=8.5 1
18 10026622 |44 44 k32 —04 PHOTO SENSOR-04 1
19 [10010667  |W24T4H 1 SCREW 1
20 10037234 [3BEHAT LIFTER LINK B 1
21 [10037250 [#24T SCREW 2
22 |10011586 |75 feds o 44 UNTVERSAL CONTACT JOINT 2
23 [10003075 [W2HE NUT 2
24 110037235 |HRIEFIATE PULL-ROD BUSH 1
25 110005295 |WR4T SPRING 1
26 10037238 [H24T SCREW 1
27 10037236 [k HAE CONNECTING ARM 1
28 10037825 |WZ&t NUT 1
29  [10010735 |#24T SCREW 1
30 ]10037237 | #JE WASHER 1
31 [10011914 | HhAwHN CONNECTING SHAFT LOWERING 1
32 [10014340 |FREIRE AR ARM 1
33 (10010735 | 4T SCREW 1
34 10010674 | #R4T SCREW 1
35 (10010725 |MEFE NUT 1
36 10014355 |$A ALK LOWERING FOOT CONNECTING 1
37 10010684 |44 & JHl iE AL AT LINK 1
38 [10010727 |MR4T SCREW 2
39 10014346  |FFLIAAHT WIPER CONNECTING LINK 1
40 |10004594  |HZ24T SCREW 1
41 [10004604 |#E SPRING 1
42 (10037255  [FALREBEAR AT WIPER CONNECTING ARM ASM 1
43 [10009653 | RETAINING RING 3
44 10037257 | ALk AR SCHE AN SHAFT 1
45 (10014345 | #24T SCREW 1
46 10014353 | HLHitR WIPER CONNECTING PLATE 1
47 |10014348  |FHLRATLHAF: WIPER C ASM 1
48 [10010725 |42BE NUT 1
49  |10007859 |k RETAINING RING 1

_1 0_




4. ¥ [EFZ&EBHELIFT PRESSER&WIPE MECHANISM COMPONENTS

FS| &5 L BE

RefNo.| Part No. # # Description QTY
50 | 10004593 | 24T SCREW 1
51 [10014341 |F£&[H w42 WIPER BASE PLATE 1
52 10010668 |HZ24T SCREW 1
53 10010741 [#fE WASHER 1
54 10014287 |fGE iM% LIFT TO PRESS THE CAM 1
55 10011232 | 4247 SCREW 2
56 [10010133 [#2+HF NUT 1
57 110053640 | HETE M %E GREASE SLOT 1
58 10010685 |mE4T SCREW 2
59 |10028676 | i OTL FLET 1
60 10062814 |HLHLIE 24 MOTOR HOLDER 1
61  [10000157 [#B%TM5 L=18.5 SCREW M5 L=18.5 4

-11-




5.THREAD TENSION COMPONENTS
VNSRS

_1 2_



5. FAZBE-THREAD TENSION COMPONENTS

Fe5| # 5 o BE
RefNo.| Part No. 4 8 Description OTY
1 10056036 | HREER 411 THREAD TENSION ELECTROMAGNET 1
2 10026903 |W24T SCREW 1
3 10042941 | Jezkh2sT SCREW 1
4 110039203 |3 SPRING 1
5 10037243 |81 LOCK PLATE 1
6 10052062 | WB4T SCREW 2
7 10005489 |1t ZE4R THREAD TENSTON DISK 2
8 10004625 |FAZ b THREAD TENSTON DISK PRESSER 1
9 10004598 |3 285 i TENSION NUT 1
10 [10004626 |7asE SPRING 1
11 |10004633 |z ROTATING STOPPER 1
12 ]10062661 |JeZLZ L THREAD TENSION NUT 1
13 10011493 | Jegk4H i FIRST THREAD TENSTON ASM 1
14 |10004666 |h24T SCREW 1
15 [10004393 |Je&kti THREAD TENSION DISK 2
16 [10004669 |7asE SPRING 1
17 |10004664 |JeZig L} TENSION NUT 1
18  [10010685 |#24T SCREW 2
19 [10008228 |SN-3AYe sk CABLE CLIP 3




6.THREAD TRIMMER MECHANISM COMPONENTS
B2 AR 1

_14_



6. BJ£8 ¥ THREAD TRIMMER MECHANISM COMPONENTS

5

(SR

=

=

RefNo. | Part No. % b Description QTY
1 10062809  |8Y£E [FL TRIMMING TIMING BELT 1
2 10062811 |BILk EBhar4e ACTIVE SYNCHRONOUS PULLEY 1
3 10012162 [#RE] M5X5 SCREW M5X 5 4
4 10062813 | [F] 255 5 22 2k i SYNCHRONOUS PULLEY BASE 1
5 10000157  |W24TZH1F M5 X 21 SCREW M5X 21 4
6 |10037642 |44 SHOULDER SCREW 1
7 10012777 |l BEARING 2
8 10062816 |76 32 KT B TENSION PLATE 1
9 10006115 | #[&] WASHER 9
10 [10014210 (M5 X 12624T SCREW M5X 1 9
L 0027364 | PIN 1
12110014342 | PIN 1
13 110034929 [#HE NEEDLE CAM ROLLERA 1
14 110014354 |64” X 404gEE NUT 64” X 40 1
15 110014339 |57k dhAn CRANK 1
16 110027367 |64” X 28WR%T SCREW 64” X 28 1
17 110010133 |45k NUT 1
18 110062817 | BULR %2 A4 I A e 4T THE SENSOR MOUNTING PLATE 1
19 110000348 |M4 X SUELT SCREW M4 X8 2
20 [10053621 |¥EAL R PHOTO SENSOR 1
21 10010667 |fLIEasMRE] 414 SCREW COMPONENTS 1
22 110062812 | BUZR % AXIS 1
23 10050516 |%h7& 6000NR-2RS BOMHY  |BEARING 6000NR-2RS BOM 2
24 110062810 |ZeIXshkhA 4 BELT PULLEY 1
25 10065660 |BILkMES TRIMMING CAM 1
26 10013465 |URE] SM1/4”X40 L=10 SCREW SM1/4” %40 L=10 2
27 110023739 | BUZREEHA GASKET 1
28 10010803 |#4M RETAINING COLLLAR 1
29 110013590 |64 X40424T SCREW 64" X 40 2
30 10062815 | &ATFFIIEN H SENSOR SHEET 1
31110001239 | MRET4H A SCREW ASM 1
32 10062818 |BILRHiAT (FI2Bara) £ [CONNECTION BAR 1
33 110014298 | Mk4ifE NEEDLE PATE ASM 1
34 10047532 | /NEFIR NEEDLE HOLE GUIDE 1
35 10011509 |H#%T SCREW 2
36 10008027 | %HHR NEEDLE PLATE 1
37 10011511 |HEET SCREW 4
38 10011501 |xEJ] FIXING KNIFE 1
39 10037254 |IRER I LRI LOWER THREAD CLAMP SRING 1
40 10011499 [%RET SCREW 9
41 110011455 |4R4T SCREW 1
42 110011502 | EE THREAD CUTTING LEVER RING 1
43 10010733 | ZhJJ AR 2 24 THREAD CUTTER LEVER ASM 1
44 10011453 |BhJTEFET P8 MOVING KNIFE LINK 1
45 110007183 | % (0. 5) WASHER (0. 5) 1
46 | 10007361 | #4JE (0. 6) WASHER (0. 6) (1)
47 10007362 |#[E (0. 7) WASHER (0. 7) (1)
48 10007363 |24 (0. 8) WASHER (0. 8) D

_15_




6. BIZE A THREAD TRIMMER MECHANISM COMPONENTS

i} [&=] A=)

RT m\?; ' Pf;t I:?o ' £, R Description %&T%
49 110011513 |ZhJ)44A MOVING KNIFE ASM 1
50 |10011500 |W24T SCREW 1
51 110010737 |&hJI4EEATF45 24 THREAD CUTTER LEVER ASM 1
52 |10011503 |#B4T SCREW 1
53 |10011506 |#Apg WASHER 1
54 ]10009906 |HB4T SCREW 1

_16_




_1 7_

7.FEED MECHANISM COMPONENTS

ERHER A



7. IEFER4-FEED MECHANISM COMPONENTS

F5 “5 - =
RefNo.| Part No. -4 R Description QTY
1 10053841 | pr3ARX4 3k FAL-04 X FEED STEPPING MOTOR 1
2 10011644 | W24T SCREW 4
3 |10011638 | #t GEAR 1
4 |10011232 | dzeT SCREW 2
5 10053842 | FAIIAYHIA K HIHL-04 Y FEED STEPPING MOTOR 1
6 10011644 | #24T SCREW 2
7 110052686 | Yihb ik B 22 B AR Y-AXTS MOTOR MOUNTING PLATE 1
8 110000157 | w4y SCREW 4
9 110011640 |5% GEAR 1
10 [10011232 [#24T SCREW 2
11 [10014318 | 5%t GEAR 1
12 ]10011573 | X[4kdh X HINGE AXIS 1
13 ]10010678 | W24T SCREW 1
14 |10011562 | XJa) ¥ bk SLIDE BLOCK STUD 1
15  [10011194 | XFyygdh SQUARE BLOCK 1
16 |10010678 | iz4T SCREW 1
17 110014326 | Y[ BR &) %l BUSHING, REAR 1
18 |10011571 |HhE BUSHING, REAR 2
19 [10011645 | Yya) BR2h ek LENGTHWISE FEED ARM 1
20 |10011642 |W24T SCREW 2
21  [10011568 [#24T SCREW 1
22 110014325 |i&BHTLE S #EMR CLOTH FEED SUPPORT PLATE SCREW 1
23 |10011142 | MR%T CLOTH FEED PLATE 3
24 10014321  |iERHEZ CLOTH FEED PRESSER PLATE SCREW 1
25 [10063066 | 4R SUPPORT PLATE 1
26 |10011566 | 424T SCREW 6
27 (10014300 |iXB}E SRR FEED BRACKET 1
28  [10011559 |W84T SCREW 2
99 |10014357 |3k flan FEEDING FRAME 1
30 |10011574 |4MEk BALL 7
31 |10011561 | 4W3k)EE SUPPORT 1
32 [10011564 | 4247 SCREW 1
33 110014394 | #E WASHER 2
34 10028963 | $ET 2k LIFTING LEVER SHAFT 1
35 [10011646 | WASHER 2
36 |10011569 | 4T SCREW 1
37 |10011565 |i&RHR FEED PLATE 1
38 (10004600 |44 THRUST COLLAR 2
39 110011454 | 45 R F-28 RIGHT LEVER 1
40 |10011567 | AC R F- 28 LIFT LEVER 1
41 |10011558 | mfzs SPRING 2
42 10011456 | sk SPRING SUSPENSTON 1
43 |10011557 | EJHITHAR WORK CLAMP FOOT FACE PLATE 1
44 110011510 | W&4T SCREW 5
45 10009906 |#4T SCREW 4
46 |10011556 |4+ FINGER GUARDE 1
47 10011357 | W24T SCREW 2
48 110003383 |424T SCREW 2

_1 8_




7. EREEFEED MECHANISM COMPONENTS

FS| #5 2 Descrinti B2

RefNo.| Part No. g cscripion QTY
49 [10011508 |4 %p WORK CLAMP FOOT, LEFT WORK 1
50 |10011505 |45 % CLAMP FOOT, RIGHT 1
51  [10014359 [iEH| 2L )5 FEIR HIDDEN_PLATE 1
52 (10006013 |#:[g WASHER 1
53 (10010735 [#8%T SCREW 1
54 (10024705 |75 BIEETH S A 414 LEVER DRIVING PLATE ASM. 1
55 (10024706 |47 & BITEA S AR 4L LEVER DRIVING PLATE ASM. 1
56 10013590 |UR%T SCREW 4
57 [10025161 |pekl4tmgiir CLOTH FEED PLATE ASM 1

_19_




(-04)

8.SENSOR COMPONENTS

B shiz il ER - oo

o
—

B
D
BN\

R
B D

TR
o
S @ @
e

_20_



8. HEEhITHIER-ELECTRONIC CONTROL SYSTEM COMPONENTS  (-04)

F 5 # 5 o B E

RefNo. | Part No. 4 R Description OTY
1 10063211 | APUKE: m K bt L JR 20T |[ELECTRONIC CONTROL SYSTEM ASM 1
2 10057430  [FE4%E N SZ4ER CONTROL BOX INSTALLING BASE DOWN| 1
3 10005041  [ME4T M4 X 10 SCREW M4 X 10 2
4 10057431 [FE RO 22 35 i POWER SWITCH INSTALLING BASE 1
5 10057914 |HSTE YR TT 5% POWER SWITCH 1
6 10012028  [124T M5X8 SCREW M5 X 8 4
7 10011824  [W24T M6 X< 12 SCREW M6 X 12 4
8 10057429 | H 3% B33 CONTROL BOX INSTALLING BASE UP 1
9 10053606  |FBIEAEIERE TT SENSOR CABLE ASM 1
10 |10062950  |KZE s B BE4R AR THIAR OPERATION PANEL 1
11 |10062657  [HAEHIAR %2548 (1900) OPERATTON PANEL MOUNTING PANEL 1
11 10066318  [HfF AR 2225 HR (1903) OPERATION PANEL MOUNTING PANEL 1
12 10012892 |M4X9. BURET SCREW M4X9. 5 2
13 10007096 [M5X 10424 SCREW M5X 10 )
14 [10062653 |HIHRITLR%E RUBBER STOPPER 1
15 [10054978  |BESTT LA FOOT PEDAL ASM 1
16 10064709 |Jegk RAmGEL B2k 4 CONNECTING CABLES ASM 1
17 |10063218  [BUZk 2 44 2% SAFETY SENSOR OF TRIM THREAD 1
18 10063820 [ERAETHIAR ER LR S0 WIRE FOR OPERATION PANEL 1
19 [10064194 |&IELOGOH BEMRIERELESE FL [WIRE FOR LOGO 1
20 10058510  [MEITIHRESE WIRE FOR POWER SWITCH 1

_21_




9. THREAD ST AND COMPONENTS

IR AR

_22_



9, ZEZoIER{ETHREAD STAND COMPONENTS

F 5| 5 o ¥ E
RefNo.| Part No. 4 s Description QTY
1 10007130 |2k ZR2H 44 THREAD STAND ASM 1
2 10004282 |#EE COLUMN CAP 1
3 10004293  [Zk48 4 COLUMN PIPE 1
4 10003301 | ik 2R 2R 24T SCREW 2
5 10003022 | itk Ze g WASHER 2
6 10002953 | Fit £k 2udz R NUT 5
7 10004289 [R5 THREAD GUIDE PIPE 2
8 10004285 [R5 THREAD GUIDE BUSHING 2
9 10004298 | Lidekse THREAD HANGER 1
10 110004286 |##% I COLUMN PIPE CONNECTOR 1
11 |10004291 |ZZE T COLUMN PIPE 1
12 [10004295 |ZRZ8 T H WASHER 2
13 10004290 | WASHER 2
14 ]10002985 | FidzkZuizst NUT 1
15 110004288 | %%t SPOOL PIN 2
16 [10004287 |Z:4% 3k £ SPOOL CUSHION 2
17 10004281 |k #% 43 SOFT CUSHION OF THREAD PLARE 2
18 [10004299 |44 THREAD PLATE 2
19 [10003312 | TFidk2udz4T SCREW 1
20 [10004292 | Fifzkm THREAD HANGER 1

_23_




10.ACCESSORIES PART COMPONENTS

_24_



10, M{#-ACCESSORIE PART COMPONENTS

F o5 # 5 o ¥ E
Ref.No.| Part No. # # Description QTY
1 10001177 |k VINYL COVER 1
2 10004971 |HL kA ACCESSORY BOX 1
3 20004358 | HRHE b5 57 22414 SAFETY PLATE ASM. 1
4 10011632 |24t EE SAFETY PLATE INSTALLING BASE 1
5 10011636 |Z4HtR SAFETY PLATE 1
6 10004725 |42 4HRER SAFETY PLATE INSTALLING PLATE 1
7 10011678 |70 SPRING 1
8 10002880  |4H PIN 1
9 10004507  |BEEE NUT 1
10 |10011570 |#24T SCREW 2
11 10011570 |#24T SCREW 2
12 [10011680 |H& WASHER 2
13 [10011677  |4B4T %y HINGE SCREW 1
14 10011633 |44 PIN 1
15 110011682 |h2#F NUT 1
16 120009052 |ifiséE GREASE 1
17 [10011749  |WL3kSZARFT HEAD SUPPORT BAR 1
18 [10005356 [3har OILER 1
19 |10011681 |JiAF OIL CAN 1
20 10011683  |yH#F ) OIL MANAGEMENT 1
21 |10003157 |#24T SCREW 8
22 110010994 | Ki2227] SCREW DRIVER LARGE 1
23 |10010995 |hiE22 7] SCREW DRIVER MIDDLE 1
24 |10013185 |/NiE22 7] SCREW DRIVER SMALL 1
25 10003368 |4 TF WRENCH 1
26 |10009685 | /NfAIRT3 HEXAGONAL WRENCH SMALL 1
27 |10009687 |/ TF4 HEXAGONAL WRENCH LARGE 1
28 |10009689 | N/SHHTFS HEXAGONAL SPANNER 1
29  [10023286 [HL4t NEEDLE 1
30 |10004592 |#its BOBBIN 1
31 (10003369 |%ARTF WRENCH 1
32 [10011160 |#[EzE4E BED HINGE 2
33 |10011137  |HLkfig#k HINGE RUBBER 2
34 110014251 | WLk H e i BED HINGE RUBBER 2
35 (10003076 |#[E WASHER 4
36 (10011747 |#H; WASHER 4
37 [10003084 |#E £ NUT 4
38 (10011147 |#gfe SCREW 4
39 (10011501 [T FIXING KNIFE 1
40 10004455 |3h%E 0IL BOX 1
41 10040431 A1k EaE SUPPORT RUBBER 2
42 (10011136  |#5 )k %€ RUBBER PLUG 4
43 |10062667 |uhiE OIL TRAY 1
44 110054942 | i35 INSTRUCTIONS 1
45 110054943 | ZAEF0 PARTS LIST 1
46 (10011142 [#24T SM11/64” X 40 L=6 SCREW SM11/64”X40 L=6 1
47 10011918  |fikyh &k 2k 20 THREAD GUIDE SPRING 1
48 110011920 |l SOLICONE OIL BOX 1
49 10011917 [#24T SM15/64” X 40 SCREW SM15/64” X 28 1
50 |10011919 |E&H#: OIL FELT 1
51 [10039203 |#kzkiE SPRING 1
52 [10006185  |JHARAL1: OTLER ASM 1
53 [10004646 |/NEFHR ($1.6) NEEDLE HOLE GUIDE 1

_25_




11.1900D SERIES COMPONENTS
19000 25 H.FE 4

1900DHS:HEAVY MATERIAL(H)
1900DHS: E#t

1900DFS:UNDERWEAR(F) & 1900DMS:KNITTING(M)
1900DFS: M4X#l 5 1900DMS: £H2R#l

1900DMS:KNITTING(M)
1900DMS : §t20%}

w

_26_



11. 1900DZ&FI#1.ZEH1900D SERIES PARTS

Fs5 | # 5 o ¥ E
Ref.No.| Part No. # L) Description QTY
1 10024626 |EFHR AL NEEDLE PLATE ASM. 1
2 10011509  |W24T SCREW 2
3 10004727 |/NEFAR NEEDLE HOLE GUIDE 1
4 10008027  [EFH NEEDLE PLATE 1
5 10011748 | J] FIXING KNIFE 1
6 10011694  |3h 7142044 MOVING KNIFE ASM. 1
7 10007183 |#f&l WASHER 1
8 10007361  |#f&l WASHER 1
9 10007362 |#JEl WASHER 1
10 [10007363  |HE WASHER 1
11 [10004897 |Hl%&F DPX 17 19%# NEEDLE DPX 17 19# 1
12 [10011751 [3&RMHR FEED PLATE 1
13 [10011687 |75 % WORK CLAMP FOOT, LEFT 1
14 [10011691 |4 4 WORK CLAMP FOOT, RIGHT 1
15  |10011695 |3 T-J& FINGER GUARDE 1
16 (10031317  |MRJAR 254044 SHUTTLE BACE RING ASM. 1
17 ]10003834 |jiEkk INNER HOOK 1
18 [10037427 3% SPRING 1
19  [10011827 |#a% SPRING 1
20 |10011760 |MIK At SHUTTLE BACE RING ASM. 1
21 |10026087  |%&t#R 24 NEEDLE PLATE ASM. 1
22 [10011509 [#24T SCREW 2
23 10011757 |/NEFIR NEEDLE HOLE GUIDE 1
24 10008027 |%FHR NEEDLE PLATE 1
25 10004857 |MLEF DPX5 11# NEEDLE DPX5 11# 1
26 (10011755 [3%kHk FEED PLATE 1
27 10011758  |/c &k WORK CLAMP FOOT, LEFT 1
28 110011759 |45 )% WORK CLAMP FOOT, RIGHT 1

_27_




12.1903D-301 PARTS 1
1903D-301 F {41

MAIN SHAFT & NEEDLE BAR COMPONENTS
PRz AR

WIPER MECHANISM COMPONENTS
REER T

_28_



12, 1903D-301ZE141 1903D-301 PARTS 1

5 f.NJ%o ' Pfr:t I?o . £ R Description %ZT%
1 10052059  |#kZk A2 1E THEAD TAKE-UP COMPL 1
2 10007983 |EFFTFEEAT 4L NEEDLE BAR CRANK ROD ASM. 1
3 10007986  |&FFFEFRT NEEDLE BAR CRANK ROD 1
4 10005793 |EFFTFEATHHE NEEDLE BAR CRANK ROD METAL 1
5 10009777 |l BEARING 1
6 10010537  |#24T SCREW 1
7 10023931 [Pk ihin NEEDLE BAR CRANK 1
8 10052056 | HELEIEAT THREAD TAKE-UP CRANK 1
9 10023930  |Hk&AT THREAD TAKE-UP LEVER 1
10 (10004161 [#hkiTidskE THREAD PASS BUSH 1
11 10051399 |#h& BEARING 2
12 (10003529  |#fi& BEARING 1
13 |10007984 | ¥k AT 4 i il BALANCE CRANK PIN 1
14 [10005786 |44l THRUST COLLAR 2
15 [10005747 %% BEARING 2
16 10004482 |m24T SCREW 2
17 |10005745  |#4[& RETAINING COLLAR 1
18 (10023932  |&F4Fh#n COUNTER EIGHT 1
19 (10023288 |Wl4tf NEEDLE 1
20 10037427 |masE SPRING 1
21 |10004626 |3 SPRING 1
22 (10023928 [HHZHiFt WIPER LINK 1
23 (10023927  [FHLATLL1E: WIPER ASM. 1
24 |10011706 |mA5%E SPRING 1
25 [10011714 [#24T SCREW 2
26 10037834 |43k HhAw CONNECTING ARM 1
27 |10037835 |3 K HHARIR T CONNECTING ARM SLEEVE 1
28 |10011707 |#24T SCREW 1

_29_




13.1903D-301 PARTS 2
1903D-301% {42

FEED MECHANISM COMPONENTS
ERHEF

\

_30_



13.1903D-301 PARTS 2

= = - =R
IE f.I:].z. Pﬁt I:Ij; . 4 R Description QT%

1 10047339 |34 i CLOTH FEED PLATE 1
2 10063067 |55 R FEED PLATE PRESSER 1
3 10026088 |4 414 NEEDLE PLATE ASM. 1
4 |10011509 |82 4T SCREW 2
5 10011133 |/MNEFAR NEEDLE HOLE GUIDE 1
6 10008027  [£F4R NEEDLE PLATE 1
7 10011844 [ Rl 4 PRESSURE PLATE 1
8 10011820 |# [ WASHER 1
9 10047343 [ E IR MOVING PLATE 1
10 |10047338 |41 J% BUTTON FOOT 1
11 (10047340 (3715 S 7K Jg BUTTON INSTALLING BASE 1
12 |10047341 |41 92 & 4% b BUTTON FOOT INSTALLING SHAFT 1
13 (10000563 |#Z4T SCREW 2
14 |10032294 | 4% 2 e PICK-UP FOOT INSTALLING BASE 1
15 [10032295 |/ i & ) i BUTTON CLAMP SLIDE 1
16 [10011559 [ig4] SCREW 1
17 |10032434 |45 JE I RE SMALL CLAMP JAW LEVER ASM.L 1
18 110032301 |4 4045 5E iR SPRING, RIGHT 1
19 |10032299 |45 JE B PLATE K, R 1
20 |10011525 |42 4T SCREW 1
21 [10011537 [#24T SCREW 1
22 110011818 [H&4T SCREW 1
23 |10011539 |#24T SCREW 2
24 |10011761 |44 8 F AR PRESSER PLATE 2
25 110032433 | A s J e SMALL CLAMP JAW LEVER , L 1
26 110032298 |72 & PLATE K, L 1
27 110011525 |#24T SCREW 1
28 110032300 |4 40 /7 5E A Bt SPRING, LEFT 1
29 110011537 |mB4T SCREW 1
30 |10011536 |3 % SPRING 1
31 [10011524  [JE JE1iR 5 4 T SNAP FASTENER CLAMP STOP LEVER 1
32 [10013564 [#Z4T SCREW 1
33 [10011522 |z B} NUT 1
34 (10032296 | k0 EE S A AEA BUTTON CLAMP STOP PIN A 1
35 110032297 /% Ji A B m AEB BUTTON CLAMP STOP PIN B 1
36 (10009818 |z 4T SCREW 2
37 [10011828 | 4T SCREW 2
38  [10011821 |#JE WASHER 2
39 110023934 |JE B S AT S 4% ACCEPT PLATE, UPPER 1
40 10011593 |3 % SPRING 1
41 110011526 |42 &} NUT 2
42 110011528 |EH S & SLEEVE 1
43 110011519 /& S 4T ADJUSTING SHAET 1
44 110011559 |#Z24T SCREW 2
45 110011832 |MZR4T SCREW 1
46 110014394 |#H WASHER 1
47 110047345  |ER4T SCREW 1
48 10032403 |4 PIN 2
49 110032432 |40 I 43 4 A BUTTON CLAMP ASM. 1
50  |10047337 |0k R 4y AH A BUTTON FOOT CLAMP ASM. 1
51  [10011646 |#H WASHER 2
52 10003077 | WASHER 2
53 |10047342 |24 SCREW 2
54 |10047342 |F-45 R 4% FINGER GUARDE 1
55 |10047342 [#24T SCREW 2
56 110047346 [ERHELR CLOTH FEED PLATE 1
57 |10000809 [#24T M6 L=10 SCREW M6 L=10 1
58 [10011646 |FE $6.5X §13X0.8 WASHER $6.5X ¢ 13X0.8 1

_31_




“EER BT RN AFRNS TS TEUENTREAHA .




	1
	2
	3
	4
	5
	6
	7
	8
	9
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	组合
	ⅰ-ⅴ
	ⅵ
	ⅶ

	
	0 零件目录
	1机壳部件
	2机壳部件-1
	页 1

	3机壳部件-2
	页 1

	4挑线刺布部件
	5挑线刺布部件-1
	6挑线刺布部件-2
	页 1

	7下轴部件
	8下轴部件-1
	9抬压扫线部件
	10抬压扫线部件-1
	11抬压扫线部件-2
	12松线器组件
	13松线器组件-1
	14剪线部件
	15剪线部件-1
	页 1

	16剪线部件-2
	页 1

	17送料部件
	18送料部件-1
	19送料部件-2
	20自动控制部件
	20自动控制部件-03
	21自动控制部件-03
	22自动控制部件-04
	23自动控制部件-04
	24线架部件
	25线架部件-1
	26附件
	27附件-1
	28 1900DSS系列机机零件
	29 1900DSS系列机机零件-1
	30 1903D-301零件1
	31 1903D-301零件1-1
	32 1903D-301零件2-1
	33 1903D-301零件2-1

	
	1900DSS-3-04中文说明书（2017.8.5）
	0-1i
	0-2ii
	0-3iii
	0-4iv
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65

	1900DSS-3-04英文说明书
	0-1i
	0-2i
	0-3i
	0-4iv
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	66
	67
	68
	69
	70
	71
	72
	73
	74
	75
	76





